

En Parts List

Parts #	Description	Parts #	Description
6203	BODY CLIP (8mm/BLACK/20pcs)	116522	JUMP SC TIRE (2pcs)
6816	SILICONE O-RING S10 (6pcs)	116524	JUMPSHOT SC BODY (CLEAR)
6819	SILICON O-RING P-3(RE D)(5pcs)	116525	TVP MAIN CHASSIS SET (ST)
6921	PINION GEAR 21 TOOTH (48DP)	116526	FRONT SKID PLATE (ST)
6923	PINION GEAR 23 TOOTH (48DP)	116527	JUMP T2.8MS TIRE (2pcs)
75106	BODY CLIP (6mm/BLACK/20pcs)	116530	JUMPSHOT ST BODY (CLEAR)
86896	BALL STUD 4.8x12mm (10pcs)	116579	BATTERY BOX V2 SET
100559	BUTTON HEAD SCREW M3x14mm (HEX SOCKET/10pcs)	120018	HPI SS-20WR SERVO (WATER-RESISTANT/6.0V/6.5KG)
100864	BUTTON HEAD SCREW M2.5x4mm (HEX SOCKET/10pcs)	120042	HPI TF-41 / RF-41WP 2.4GHZ RADIO SET
101221	DIFF CASE GASKET (3pcs)	120043	HPI TF-41 2.4GHZ TRANSMITTER (3CH)
101298	DIFF. GEAR SET	120044	HPI RF-41WP RECEIVER (2.4GHZ/3CH)
101301	DIFF. SHAFT SET	120134	8-SHOT SC WHEEL (ORANGE/2pcs)
103729	SERRATED FLANGE LOCK NUT M4 (SILVER/10pcs)	120136	6-SHOT ST WHEEL (SILVER/2pcs)
106719	SPRING 13x69x1.1mm 10 COILS (RED/2pcs)	120293	CAMBER LINK (4pcs)
112850	FLUX MMH-4000KV BRUSHLESS MOTOR	120294	SERVO SAVER SET
112851	FLUX EMH-3S BRUSHLESS ESC	120295	ESC/RECEIVER BOX LID SET
115285	LOW PROFILE BALL STUD 4.8x12mm (8pcs)	120297	SHOCK PARTS SET (JUMPSHOT)
115286	SHOCK SHAFT SET (FRONT/REAR)	160034	JUMPSHOT MT FLUX BODY SHELL
115287	SHOCK BODY SET (FRONT/REAR)	160035	JUMPSHOT SC FLUX BODY SHELL
115288	SPORT SHOCK SET (FRONT/2pcs)	160036	JUMPSHOT ST FLUX BODY SHELL
115289	SPORT SHOCK SET (REAR/2pcs)	160037	DIFF SHAFT 5x22.7mm (2pcs)
115293	FRONT AXLE (2pcs)	160038	DIFF CASE 5x30x16mm
115294	DRIVE SHAFT 83mm (2pcs)	160039	DIFF GEAR 60T
115295	STUB AXLE (2pcs)	160040	HD DIFF GEAR 60T
115296	IDLE GEAR SHAFT (5x23mm)	160041	TOP SHAFT GEAR SET V2 (22T)
115297	TOP SHAFT SET	160042	HD IDLER GEAR V2 (27T)
115300	STEERING TURNBUCKLE SET (2pcs)	160043	SPUR GEAR COVER V2
115301	REAR HUB SET (2pcs)	160045	GEAR BOX SET V2
115302	BODY POST/CAMBER LINK SET (FRONT/REAR)	160046	WASHER 12x15x0.3mm (10pcs)
115304	STEERING BLOCK SET	160047	FRONT BODY POST MOUNT (JUMPSHOT SC)
115308	12mm WHEEL HEX HUB SET (4pcs)	160064	LOCK WASHER 3x6mm (10pcs)
115309	FRONT SKID PLATE	160065	SPACER 5x8x6.5mm (GUNMETAL)
115310	REAR ARM MOUNT/REAR SKID PLATE	A020	O-RING P-5 (4pcs)
115311	LINKAGE PIVOT (10pcs)	B017	BALL BEARING 4x8x3mm (2pcs)
115313	FRONT SHOCK TOWER	B021	BALL BEARING 5x10x4mm (2pcs)
115314	REAR SHOCK TOWER	B022	BALL BEARING 5x11x4mm (2pcs)
115315	JUMP T2.8M TIRE (2pcs)	B030	BALL BEARING 10x15x4mm (2pcs)
115316	90T SPUR GEAR (48P)	Z082	FLAT HEAD SCREW M3x8mm HEX SOCKET/10pcs
115317	TVP MAIN CHASSIS SET	Z084	FLAT HEAD SCREW M3x12mm HEX SOCKET/10pcs/2.0mm
115318	SLIPPER PAD SET	Z150	ANTENNA PIPE SET
115319	SLIPPER PAD (2pcs)	Z216	BUTTON HEAD SCREW M3x15mm (HEX SOCKET/4pcs)
115320	FRONT SUSPENSION ARM SET	Z242	E-CLIPS E2mm (20pcs)
115321	REAR SUSPENSION ARM SET	Z263	PIN 2x8mm (12pcs)
115322	HINGE PIN SET (FRONT/REAR)	Z264	PIN 2x10mm (10pcs)
115323	MOTOR SCREW M3x9mm (4pcs)	Z353	BUTTON HEAD SCREW M3x10mm HEX SOCKET/10pcs
115327	6-SHOT MT WHEEL (BLACK/2PCS)	Z354	BUTTON HEAD SCREW M3x12mm HEX SOCKET/10pcs
115333	JUMPSHOT MT BODY (CLEAR)	Z478	TP. FLAT HEAD SCREW M2.6x12mm (12pcs)
116517	FRONT BUMPER SET (SC)	Z663	LOCK NUT M3 (6pcs)
116518	REAR BUMPER SET (SC)	Z676	LOCK NUT M3 THIN TYPE (4pcs)
116519	CAP HEAD SCREW M3.5x16mm (10pcs)	Z700	SET SCREW M3x3mm (6pcs)
116520	TVP MAIN CHASSIS SET (SC)	Z702	SET SCREW M3x5mm (10pcs)

**Chassis Assembly
Chassis**

**Montage du châssis
シャーシ展開図**

